



Product Portfolio





Trade Name	Generic Name	Dosage Form	Uses
Metformin-EVAPHARMA 500mg	Metformin 500mg	Extended Release Tablet	Treatment of Diabetes Mellitus type II
Metformin-EVAPHARMA 750mg	Metformin 750mg	Extended Release Tablet	Treatment of Diabetes Mellitus type II
Metformin-EVAPHARMA 1000mg	Metformin 1000mg	Extended Release Tablet	Treatment of Diabetes Mellitus type II
Prandaglim 6.25 mg	Alogliptin 6.25 mg	Tablet	Treatment of Diabetes Mellitus type II
Prandaglim 12.5 mg	Alogliptin 12.5 mg	Tablet	Treatment of Diabetes Mellitus type II
Prandaglim 25 mg	Alogliptin 25 mg	Tablet	Treatment of Diabetes Mellitus type II
Prandaglim met 12.5 mg / 500 mg	Alogliptin 12.5mg + Metformin HCl 500mg	Tablet	Treatment of Diabetes Mellitus type II
Prandaglim met 12.5 mg / 1000 mg	Alogliptin 12.5mg + Metformin HCl 1000mg	Tablet	Treatment of Diabetes Mellitus type II
Prandaglim Plus 25 / 15 mg FCT	Alogliptin 25mg + Pioglitazone HCl 15mg	film-coated tablet	Treatment of Diabetes Mellitus type II
Prandaglim Plus 25 / 30 mg FCT	Alogliptin 25mg + Pioglitazone HCl 30mg	film-coated tablet	Treatment of Diabetes Mellitus type II
Prandaglim Plus 25 mg / 45 mg FCT	Alogliptin 25mg + Pioglitazone HCl 45mg	film-coated tablet	Treatment of Diabetes Mellitus type II
Prevaglip	Linagliptin 5mg	film-coated Tablet	Treatment of Diabetes Mellitus type II
Prevaglip Plus 2.5/500 mg	Linagliptin 2.5mg + Metformin 500 mg	film-coated Tablet	Treatment of Diabetes Mellitus type II
Prevaglip Plus 2.5/1000 mg	Linagliptin 2.5mg + Metformin 1000 mg	film-coated Tablet	Treatment of Diabetes Mellitus type II
Thiotacid 300 mg	Alpha lipoic acid (Thioctic acid) 300 mg	Injection	For diabetic polyneuropathies
Thiotacid 600 mg	Alpha lipoic acid (Thioctic acid) 600 mg	Tablet	For diabetic polyneuropathies
Thiotacid 300 mg compound	Alpha lipoic acid (thioctic acid) 300 mg + Vitamin B1(benfotiamine) 40 mg + Cyanocobalamin 250 mcg	Capsule	For diabetic polyneuropathies
Thiotacid 600 mg Compound	Alpha lipoic acid (Thioctic acid) 600 mg + Vitamin B1(benfotiamine) 80 mg + Cyanocobalamin 500 mcg	Tablet	For diabetic polyneuropathies
Zanoglide 2/30 mg	Glimepiride 2 mg + Pioglitazone 30 mg	Tablet	Treatment of Diabetes Mellitus type II
Zanoglide 4/30 mg	Glimepiride 4 mg + Pioglitazone 30 mg	Tablet	Treatment of Diabetes Mellitus type II
GLARGIVIN	INSULIN GLARGINE	Vials/Cartouches for transdermal Injection	Management of Type 1 & Type 2 Diabetes
Cardiovascular			
Amloveran 10 / 10	Perindopril 10mg + Amlodipine 10mg	Tablet	Antihypertensive
Amloveran 10 / 5	Perindopril 10mg + Amlodipine 5mg	Tablet	Antihypertensive
Amloveran 5 / 5	Perindopril 5mg + Amlodipine 5mg	Tablet	Antihypertensive
Amloveran 5 / 10	Perindopril 5mg + Amlodipine 10mg	Tablet	Antihypertensive
Amloveran plus 10 / 1.25 / 5	Amlodipine 10mg + Indapamide 1.25mg + Perindopril 5mg	Tablet	Antihypertensive
Amloveran plus 10 / 2.5 / 10	Amlodipine 10mg + Indapamide 2.5mg + Perindopril 10mg	Tablet	Antihypertensive
Amloveran plus 5 / 1.25 / 5	Amlodipine 5mg + Indapamide 1.25mg + Perindopril 5mg	Tablet	Antihypertensive
Amloveran plus 5 / 2.5 / 10	Amlodipine 5mg + Indapamide 2.5mg + Perindopril 10mg	Tablet	Antihypertensive
Anselafil	Sildenafil 10mg / ml	Suspension	Treatment of pulmonary arterial hypertension (PAH)
Apixatrack 2.5 mg	Apixaban 2.5 mg	Tablet	Anticoagulant
Apixatrack 5 mg	Apixaban 5 mg	Tablet	Anticoagulant
Bosentadin 62.5 mg	Bosentan 62.5 mg	Tablet	For pulmonary artery hypertension (PAH)
Bosentadin 125 mg	Bosentan 125 mg	Tablet	For pulmonary artery hypertension (PAH)

Trade Name	Generic Name	Dosage Form	Uses
Finorate retard	Fenofibrate pellets 250 mg	Capsule	For hyperlipidemia
Hihaem	Ferrous Glycine Sulfate 567.7 mg	Capsule	For Iron Deficiency Anemia
Macitentan-EVAPHARMA	Macitentan 10mg	Tablet	Treatment of pulmonary arterial hypertension (PAH)
Marvitenze 20 / 5 / 12.5 mg	Olmesartan 20mg +Amlodipine 5mg +Hydrochlorothiazide 12.5mg	Tablet	Antihypertensive
Marvitenze 40 / 5 / 12.5 mg	Olmesartan 40mg +Amlodipine 5mg +Hydrochlorothiazide 12.5mg	Tablet	Antihypertensive
Marvitenze 40 / 5 / 25 mg	Olmesartan 40mg +Amlodipine 5mg +Hydrochlorothiazide 25mg	Tablet	Antihypertensive
Marvitenze 40 / 10 / 25 mg	Olmesartan 40mg +Amlodipine 10mg +Hydrochlorothiazide 25mg	Tablet	Antihypertensive
Marvitenze 40 / 10 / 12.5 mg	Olmesartan 40mg +Amlodipine 10mg +Hydrochlorothiazide 12.5mg	Tablet	Antihypertensive
Minotensol	Moexipril 7.5 mg	Tablet	Antihypertensive
Repatoxaban 10 mg	Rivaroxaban 10 mg	Tablet	Anticoagulant
Repatoxaban 2.5 mg	Rivaroxaban 2.5 mg	Tablet	Anticoagulant
Repatoxaban 15 mg	Rivaroxaban 15 mg	Tablet	Anticoagulant
Repatoxaban 20 mg	Rivaroxaban 20 mg	Tablet	Anticoagulant
Savapran 5 mg	Ivabradine 5 mg	Tablet	For chronic heart failure
Savapran 7.5 mg	Ivabradine 7.5 mg	Tablet	For chronic heart failure
Simvastimibe 20 / 10 mg	Simvastatin 20 mg + Ezetimibe 10mg	Tablet	For hypercholesterolemia
Simvastimibe 40 / 10 mg	Simvastatin 40 mg + Ezetimibe 10mg	Tablet	For hypercholesterolemia
Soprol 5 mg	Bisoprolol fumarate 5 mg	Tablet	Antihypertensive
Soprol 10 mg	Bisoprolol fumarate 10 mg	Tablet	Antihypertensive
Soprol Plus	Bisoprolol fumarate 5 mg + Hydrochlorothiazide 12.5 mg	Tablet	Antihypertensive
Plavedamol	Clopidogrel 75 mg	Tablet	Anticoagulant
Reguphose	Sevelamer hydrochloride 800 mg	Tablet	Hyperphosphatemia (chronic kidney disease)

Bone – Pain – CNS



Musculoskeletal Products (Bone & Pain)

Acti-colla C	Collagen hydrolysate 5 gm Rosehips 0.5 gm Ascorbic acid 57 mg	Sachet	Dietary Supplement - for Osteoarthritis & Improving joints Performance
Acti-colla advance	Collagen 8 mg Turmeric 700 mg Black pepper 0.25 mg Vitamin C 500 mg	Sachet	Dietary Supplement - Improve joints Performance
Analgiprot	Ibuprofen 400 mg	Sachet	Analgesic and Anti-inflammatory
Anselacox 30 mg	Etoricoxib 30 mg	Tablet	Anti-inflammatory and pain killer for Osteoarthritis and Rheumatoid arthritis
Anselacox 60 mg	Etoricoxib 60 mg	Tablet	Anti-inflammatory and pain killer for Osteoarthritis and Rheumatoid arthritis
Anselacox 90 mg	Etoricoxib 90 mg	Tablet	Anti-inflammatory and pain killer for Osteoarthritis and Rheumatoid arthritis
Anselacox 120 mg	Etoricoxib 120 mg	Tablet	Anti-inflammatory and pain killer for Osteoarthritis and Rheumatoid arthritis
Arthfree 20 mg	Leflunomide 20 mg	Tablet	Management of Rheumatoid Arthritis
Arthfree 100 mg	Leflunomide 100 mg	Tablet	Management of Rheumatoid Arthritis
Azathioprine EVA Pharma 25mg	Azathioprine 25mg	Tablets	Immunosuppressant and steroid sparing agent in different autoimmune diseases including Systemic Lupus Erythematosus, Pemphigus Vulgaris, Ulcerative Colitis and Chron's disease
Azathioprine EVA Pharma 50mg	Azathioprine 50mg	Tablets	Immunosuppressant and steroid sparing agent in different autoimmune diseases including Systemic Lupus Erythematosus, Pemphigus Vulgaris, Ulcerative Colitis and Chron's disease
Azathioprine EVA Pharma 75mg	Azathioprine 75mg	Tablets	Immunosuppressant and steroid sparing agent in different autoimmune diseases including Systemic Lupus Erythematosus, Pemphigus Vulgaris, Ulcerative Colitis and Chron's disease
Azathioprine EVA Pharma 100mg	Azathioprine 100mg	Tablets	Immunosuppressant and Steroid sparing agent in different autoimmune diseases including Systemic Lupus Erythematosus, Pemphigus Vulgaris, Ulcerative Colitis and Chron's disease
Barcimiant 2 mg	Baricitinib 2 mg	Tablet	Treatment of rheumatoid arthritis in adults whose disease was not well controlled by tumor necrosis factor inhibitors.

Barcimiant 4 mg	Baricitinib 4 mg	Tablet	Treatment of rheumatoid arthritis in adults whose disease was not well controlled by tumor necrosis factor inhibitors.
Bonprove	Ibandronate 150 mg	Tablet	Treatment of post-menopausal Osteoporosis
Conventin 100mg	Gabapentin 100 mg	Capsule	Neuropathic painkiller
Conventin 300mg	Gabapentin 300 mg	Capsule	Neuropathic painkiller
Conventin 400mg	Gabapentin 400 mg	Capsule	Neuropathic painkiller
Conventin 600mg	Gabapentin 600 mg	Capsule	Neuropathic painkiller
Conventin 800mg	Gabapentin 800 mg	Capsule	Neuropathic painkiller
Conventin XR 300mg	Gabapentin 300 mg	Extended Release Tablet	Neuropathic painkiller
Conventin XR 600mg	Gabapentin 600 mg	Extended Release Tablet	Neuropathic painkiller
Dexamethasone 4 mg / 1 ml	Dexamethasone phosphate 4 mg / 1 ml	Ampoule	Anti-inflammatory corticosteroids
Dexamethasone 8 mg / 1 ml	Dexamethasone phosphate 8 mg / 1 ml	Ampoule	Anti-inflammatory corticosteroids
Diacerein	Diacerein 50 mg	Capsule	For osteoarthritis
Donifoxate 40 mg	Febuxostat 40 mg	Tablet	Treatment of gout
Donifoxate 80 mg	Febuxostat 80 mg	Tablet	Treatment of gout
Durafos	Betamethasone Dipropionate (Micronized 12.86 mg / 2 ml)+Betamethasone Sodium Phosphate (5.26 mg / 2ml)	Intramuscular Injection	Anti-inflammatory
Flamoguard H.G.C	Ketoprofen	Capsule	Anti-inflammatory
Glucosamine	Glucosamine sulfate 500 mg+Ascorbic acid 300 mg	Capsule	For osteoarthritis
Glucosamine Compound	Glucosamine sulphate 500 mg+Ascorbic acid 100 mg+Chondroitin sulphate 400 mg	Tablet	For osteoarthritis
Genuphil	Glucosamine Sulphate 1g+Methylsulphonylmethane 0.5g+Chondroitin Sulphate0.8 g /30 ml	Syrup	For osteoarthritis
Genuphil Advance	Collagen 2000mg + Chondroitin 1000 mg + Glucosamine 1500 + methyl Sulphonyl methane 1000+ Sodium Hyaluronate 100	Sachets	Improvement of joint performance, Anabolic agents & Anti-Rheumatic osteoarthritis
Genuphil Original	Glucosamine sulphate NaCl 375 mg+Methylsulphonylmethane (MSM) 375 mg+Chondroitin sulphate 300 mg	Tablet	For osteoarthritis
Genuphil Woman	Calcium (480 mg)+Vitamin D (2000 units)+Collagen (2000 mg)+Glucosamine (1500 mg)+Chondroitin sulfate (1000 mg)+MSM (methylsulfonylmethane) 1000mg+ Sodium Hyaluronate (100 mg)	Sachets	Used to support bone and joint health for women, especially women over the age of 45 after menopause
Hydroxytoid	Hydroxychloroquine sulphate 200mg	Tablets	for adults :Treatment of Rheumatoid arthritis,discoïd and systemic lupus erythromatosus and dermatological conditions caused by sunlight for children : treatment of juvenile idiopathic arthritis , discoïd and systemic lupus erythromatosus
Imutrexate 2.5mg	Methotrexate 2.5mg	Tablets	Rheumatoid arthritis Psoriasis
Imutrexate 5mg	Methotrexate 5mg	Tablets	Rheumatoid arthritis Psoriasis
Imutrexate 7.5mg	Methotrexate 7.5mg	Tablets	Rheumatoid arthritis Psoriasis

Imutrexate 10mg	Methotrexate 10mg	Tablets	Rheumatoid arthritis Psoriasis
Imutrexate 15mg	Methotrexate 15mg	Tablets	Rheumatoid arthritis Psoriasis
Ketalgipan	Ketoprofen 50 mg	Tablet	Analgesic
Libradiclan	Diclofenac sodium 140 mg	Medicated plaster	Analgesic
Myofen	Chlorzoxazone 250 mg + Ibuprofen 200 mg	Capsules	Muscle relaxant & Analgesic
Prednisolone-EVAPHARMA 5mg	Prednisolone 5mg	Orodispersible Tablet	Anti-inflammatory for Rheumatoid arthritis, Systemic Lupus Erythematosus, and Vasculitis
Prednisolone-EVAPHARMA 20mg	Prednisolone 20mg	Orodispersible Tablet	Anti-inflammatory for Rheumatoid arthritis, Systemic Lupus Erythematosus, and Vasculitis
Urocoline	Halfabar extract 1mg / 5gm+Piperazine citrate 50 mg+Colchicine 0.5 mg	Effervescent Granules	For the treatment of gout
Zeficam 4 mg	Lornoxicam 4 mg	Tablet	Analgesic and Anti-inflammatory
Zeficam 8 mg	Lornoxicam 8 mg	Tablet	Analgesic and Anti-inflammatory
PREDNISOLONE- EVA Pharma	PREDNISOLONE	Oral Disintegrating Tablets	Anit-inflammatory corticosteroid
Mycoplantyl 500 mg	Mycophenolate Mofetil (D 0.9 NMT 30 µm) 500 mg	FCT	Immunosuppressant
Mycoplantyl 250 mg	Mycophenolate Mofetil (D 0.9 NMT 30 µm) 250 mg	HGC	Immunosuppressant
Anesthesia			
Lidocaine HCL - EVA Pharma 1% in single dose ampoule 3.5ml	Lidocaine hydrochloride Monohydrate 37.275mg Eq. to Lidocaine hydrochloride 35mg	Solution for injection	Local anesthesia
Lidocaine HCL - EVA Pharma 1% in single dose ampoule 5ml	Lidocaine hydrochloride Monohydrate 53.25mg Eq. to Lidocaine hydrochloride 50mg	Solution for injection	Local anesthesia

Trade Name	Generic Name	Dosage Form	Uses
Nervous System			
Buspalex 15mg	Buspirone Hcl 15 mg	Tablet	Anxiolytic
Cymbatex 20 mg	Duloxetine 20 mg	Delayed Release Capsule	Neuropathic painkiller and Antidepressant
Cymbatex 30 mg	Duloxetine 30 mg	Delayed Release Capsule	Neuropathic painkiller and Antidepressant
Cymbatex 60 mg	Duloxetine 60 mg	Delayed Release Capsule	Neuropathic painkiller and Antidepressant
Carbidopa-Levodopa	Carbidopa 25mg/ Levodopa 250mg	Tablets	Treatment of the symptoms of idiopathic Parkinson's disease
Donazepine 14/10mg	14mg Memantine extended release/10mg Donepezil	hard gelatin capsules containing pellets	Treatment of moderate-to-severe dementia of the Alzheimer's type
Donazepine 28/10mg	28mg Memantine extended release/10mg Donepezil	hard gelatin capsules containing pellets	Treatment of moderate-to-severe dementia of the Alzheimer's type
Donazil	Donepezil 5 mg	Tablet	For treatment of dementia and Alzheimer disease
Donazil	Donepezil 10 mg	Tablet	For treatment of dementia and Alzheimer disease
Fingolidine	Fingolimod 0.5mg	Tablet	Multiple Sclerosis (MS)
Lepsylief 800 mg	Eslicarbazepine	Tablet	Anticonvulsant
Lidocaine 1% injection 20 mg/2 ML	each 2 ml ampoule contains : Lidocaine hydrochloride 20mg	Ampoule	anaesthesia
Lidocaine 2% injection 40 mg/2 ML	each 2 ml ampoule contains : Lidocaine hydrochloride 2%	Ampoule	anaesthesia
Manovipercaine	lidocaine 1.5mg /15ml	15 ml Topical spray	Local anaesthesia
Manovipercaine Plus	lidocaine 15g+prilocaine 5g	15 ml Topical spray	Local anaesthesia
Mesampridine Extended release FCT	Dalfampridine	film-coated Tablet	Management of Multiple sclerosis
Metograin	Ergotamine tartrate 1 mg+Caffeine anhydrous 50 mg+Paracetamol 325 mg+Metoclopramide HCl 5 mg	Tablet	Migraine
Milga	Benfotiamine (Vit.B1) 40 mg+Pyridoxine 60mg+ Cyanocobalamine 250 mcg	Tablet	Nerve tonic
Milga Advance	Benfotiamine 100mg+Vitamin B6 100 mg+Vitamin B12 250 mcg	Tablet	Dietary Supplement - Vitamin B Deficiency
Olanza 5mg	Olanzapine 5mg	Tablet	Antipsychotic
Oxazin	Oxazepam 10 mg	Tablet	Anxiolytic
Oxigrex	Oxcarbazepine 300 mg	Tablet	Antiepileptic
Paroxetine	Paroxetine 20 mg	Tablet	Antidepressant
Paroxetine CR 12.5 mg	Paroxetine 12.5 mg	Controlled Release Tablet	Antidepressant
Paroxetine CR 25 mg	Paroxetine 25 mg	Controlled Release Tablet	Antidepressant
Paroxetine CR 37.5 mg	Paroxetine 37.5 mg	Controlled Release Tablet	Antidepressant
Parkimedine 100 mg	Safinamide	Tablet	For parkinsonism
Parkimedine 50 mg	Safinamide	Tablet	For parkinsonism
Prazolam 0.25 mg	Alprazolam 0.25 mg	Tablet	Anxiolytic

Trade Name	Generic Name	Dosage Form	Uses
Prazolam 0.5 mg	Alprazolam 0.5 mg	Tablet	Anxiolytic
Pregavalex 50 mg	Pregabalin 50 mg	Capsule	Treatment of peripheral & central neuropathic pain, Epilepsy & generalised anxiety disorder.
Pregavalex 75 mg	Pregabalin 75 mg	Capsule	Treatment of peripheral & central neuropathic pain, Epilepsy & generalised anxiety disorder.
Pregavalex 150 mg	Pregabalin 150 mg	Capsule	Treatment of peripheral & central neuropathic pain, Epilepsy & generalised anxiety disorder.
Pregavalex 300 mg	Pregabalin 300 mg	Capsule	Treatment of peripheral & central neuropathic pain, Epilepsy & generalised anxiety disorder.
Ramixole 0.25 mg	Pramipexole Dihydrochloride monohydrate 0.25 mg	Tablet	For Parkinsonism
Ramixole 1 mg	Pramipexole Dihydrochloride monohydrate 1 mg	Tablet	For Parkinsonism
Ravementine	Memantine HCl 10 mg	Tablet	Treatment of Alzheimer's disease
Rivastalone	Rivastigmine 1.5, 3, 4.5, 6 mg	Capsule	Treatment of Alzheimer's disease
Rivastalone solution	Rivastigmine 2mg/ ml	Solution	Treatment of Alzheimer's disease
Serinomantine 7 mg XR	Memantine Hydrochloride 7mg	Capsule	Treatment of moderate to severe dementia of the Alzheimer's type
Serinomantine 14 mg XR	Memantine Hydrochloride 14mg	Capsule	Treatment of moderate to severe dementia of the Alzheimer's type
Serinomantine 28 mg XR	Memantine Hydrochloride 28mg	Capsule	Treatment of moderate to severe dementia of the Alzheimer's type
Triflutect 14 mg	Teriflunomide 14mg	Tablet	Treatment of relapsing forms of multiple sclerosis
Triflutect 7 mg	Teriflunomide 7mg	Tablet	Treatment of relapsing forms of multiple sclerosis
Ultradol 100 mg/2ml	Tramadol Hcl 100 mg/2ml	Injection	An Opioid Painkiller used to treat moderate to severe pain
Ultradol 150 mg	Tramadol Hcl 150 mg	Tablet	An Opioid Painkiller used to treat moderate to severe pain
Ultradol 100 mg	Tramadol Hcl 100 mg	Suppository	An Opioid Painkiller used to treat moderate to severe pain
Venlatrope 50 mg	Desvenlafaxine 50 mg	Tablet	Antidepressant
Venlatrope 100 mg	Desvenlafaxine 100 mg	Tablet	Antidepressant
Vortoxicalm 10mg	Vortioxetine Hbr10mg	Film coated tablets	Antidepressant
Vortoxicalm 20mg	Vortioxetine Hbr20mg	Film coated tablets	Antidepressant
Vortoxicalm 15mg	Vortioxetine Hbr15mg	Film coated tablets	Antidepressant
Vortoxicalm 5mg	Vortioxetine Hbr5mg	Film coated tablets	Antidepressant
Zonivan 50 mg	Zonisamide 50 mg	Capsule	Antiepileptic
Zonivan 100 mg	Zonisamide 100 mg	Capsule	Antiepileptic
Zolpiclone	Zopiclone 7.5 mg	Tablet	Hypnotic
Buspalex 5 mg	bupirone hydrochloride 5 mg	Tablets	Anxiety disorders
Buspalex 10 mg	bupirone hydrochloride 10 mg	Tablets	Anxiety disorders

Trade Name	Generic Name	Dosage Form	Uses
------------	--------------	-------------	------

Specialty Care



Anti-infectives (Antibiotics, Antifungal and Antiparasitic)

Bactizolid	Linezolid 100 mg / 5ml	Suspension	Antibiotic
Bactizolid 600mg/300 ml solution for IV infusion	Each 300 ml contains Linezolid 600 mg	I.V. Infusion	Antibiotic
Cefepime-Evapharma 1 gm	cefepime hydrochloride 1.18924 mg equivalent to Cefepime 1 gm +L-Arginine 707 mg	I.M/I.V Vial	Antibiotic
Cefepime-Evapharma 2 gm	cefepime hydrochloride 2.38 mg equivalent to Cefepime 2 gm +L-Arginine 1.414 mg	I.M/I.V Vial	Antibiotic
Cefepime-Evapharma 500 mg	cefepime hydrochloride 594.62 mg equivalent to Cefepime 500 mg +L-Arginine 353.5 mg	I.M/I.V Vial	Antibiotic
Cefotaxime - EVAPHARMA 500 mg	Cefotaxime 500 mg	I.M/I.V Vial	Antibiotic
Cefotaxime - EVAPHARMA 1 gm	Cefotaxime 1 gm	I.M/I.V Vial	Antibiotic
Cefotaxime - EVAPHARMA 2 gm	Cefotaxime 2 gm	I.M/I.V Vial	Antibiotic
Cefpirome 1 gm	Cefpirome 1 gm	I.V. Vial	Antibiotic
Ceftriaxone -Evapharma 1 g	Ceftriaxone sodium 1 gm	I.M Powder for Solution	Antibiotic
Ceftriaxone -Evapharma 1 g	Ceftriaxone sodium 1 gm	I.V Powder for Solution	Antibiotic
Ceftriaxone -Evapharma 2 g	Ceftriaxone sodium 2 gm	I.M Powder for Solution	Antibiotic
Ceftriaxone -Evapharma 2 g	Ceftriaxone sodium 2 gm	I.V Powder for Solution	Antibiotic
Ceftriaxone -Evapharma 250 mg	Ceftriaxone sodium 250 mg	I.M Powder for Solution	Antibiotic
Ceftriaxone -Evapharma 250 mg	Ceftriaxone sodium 250 mg	I.V Powder for Solution	Antibiotic
Ceftriaxone -Evapharma 500 mg	Ceftriaxone sodium 500 mg	I.M Powder for Solution	Antibiotic
Ceftriaxone -Evapharma 500 mg	Ceftriaxone sodium 500 mg	I.V Powder for Solution	Antibiotic
Kapifectin 250 mg	Clarithromycin 250 mg	Tablet	Antibiotic
Kapifectin 500 mg	Clarithromycin 500 mg	Tablet	Antibiotic
Levofloxacin-Evapharma 250 mg	Levofloxacin 250 mg	Tablet	Antibiotic
Levofloxacin-Evapharma 500 mg	Levofloxacin 500 mg	Tablet	Antibiotic

Trade Name	Generic Name	Dosage Form	Uses
Levofloxacin 25 mg / ml (30 ml vial)	Levofloxacin 25mg/ml	Vial	Antibiotic
Levofloxacin 5 mg / ml (100 ml vial)	Levofloxacin 5mg/ml	Vial	Antibiotic
Meropenem 1 gm	Meropenem Trihydrate 1.141 G (Eq. To Meropenem 1 Gm)	Vial	Antibiotic
Moxiflox 400 mg	Moxifloxacin 400 mg	Tablet	Antibiotic
Moxiflox 400 mg / 250 ml	Moxifloxacin 400 mg / 250 ml	IV infusion	Antibiotic
Revemact 3 mg	Ivermectin 3mg	Tablet	Anthelmintic
Revemact 6 mg	Ivermectin 6mg	Tablet	Anthelmintic
Vorifungin	Voriconazole 200mg	Vial	Anti-fungal
Zithropro 500 mg	Azithromycin 500mg	Tablet	Antibiotic
Vendexine	Dexamethasone 10 mg / 100ml Chlorpheniramine maleate 40 mg	Syrup	Antiallergic, anti-inflammatory
ZOCILLIN 2g/0.25 g	PIPERACILLIN/Tazobactam	Powder for solution for IV infusion	*Sever Pneumonia including hospital-acquired and ventilator-associated pneumonia *Complicated urinary tract infections. *Complicated intra-abdominal infections. *Complicated skin and soft tissue infections.
ZOCILLIN 4g/0.5g	PIPERACILLIN/Tazobactam	Powder for solution for IV infusion	*Sever Pneumonia including hospital-acquired and ventilator-associated pneumonia *Complicated urinary tract infections. *Complicated intra-abdominal infections. *Complicated skin and soft tissue infections.
Dalafungil 100 mg	Each vial contains: anidulafungin 100 mg	Powder for solution for IV infusion	Treatment of fungal infections candidemia)
Spectrabact 625 mg	Amoxicillin trihydrate Compacted 573.89 mg equivalent to amoxicillin 500 mg + potassium clavulanate Avicel (1:1) 297.88 mg equivalent to clavulanic acid 125 mg	FCT	Antibacterial
Spectrabact 1gm	Amoxicillin trihydrate Compacted 1004.31 mg equivalent to amoxicillin 875 mg + potassium clavulanate Avicel (1:1) 297.88 mg equivalent to clavulanic acid 125 mg	FCT	Antibacterial
Lactreonam 1 gm	Each vial contains: Active Ingredients: Sterile mix of Aztreonam and l-arginine 1.78 gm, Mixture supplied as Aztreonam 1000 mg and l-arginine 780 mg	Powder of solution for IM injection or for IV injection or infusion	G-VE anti-bacterial
Lactreonam 2 gm	Each vial contains: Active Ingredients: Sterile mix of Aztreonam and l-arginine 1.78 gm, Mixture supplied as Aztreonam 1000 mg and l-arginine 780 mg	Powder of solution for IM injection or for IV injection or infusion	G-VE anti-bacterial
ZITHROPRO	AZITHROMYCIN	Film Coated Tablets	*Acute bacterial sinusitis in adults *Acute bacterial exacerbations of chronic bronchitis in adults *Pharyngitis/tonsillitis in adults *Uncomplicated skin and skin structure infections in adults

Gastrointestinal Tract

Cloxide	Chlordiazepoxide HCl 5 mg+Clidinium bromide 2.5 mg	Capsule	For irritable or spastic colon
Emedrotec	Prochlorperazine maleate 3 mg	Buccal Bioadhesive Tablet	GI Symtoms/GIT upset
Esomeprazole - EVA 20 mg	Esomeprazole 20 mg	Tablet	For Gastroesophageal Reflux Disease (GERD)
Esomeprazole - EVA 40 mg	Esomeprazole 40 mg	Tablet	For Gastroesophageal Reflux Disease (GERD)
Garopride	Itopride Hcl 50 mg	Tablet	GI Symtoms/GIT upset
Laxeol P.I 5 mg	Sodium Picosulphate 5 mg	Tablet	Laxative
Laxeol P.I 750 mg / 100 ml	sodium Picosulphate 750 mg / 100 ml	Drops	Laxative
Metronidazole	Metronidazole	Vial	Antimicrobial
Nause tron 0.05 mg	Palonosetron 0.05 mg	Capsule	Used for treatment and prevention of chemotherapy induced nausea and vomiting
Nause tron 0.05 mg / ml	Palonosetron 0.05 mg / ml	Injection	Used for treatment and prevention of chemotherapy induced nausea and vomiting
Rolaximine	Rifaximin 550 mg	Tablet	Anti-infective and Antidiarrhea
Tiemonium methylsulphate 5mg	Tiemonium methylsulphate 5mg	Ampoules	Antispasmodic for the alleviation of muscle spasms of the intestine, biliary system, uterus and urinary bladder in gastrointestinal, biliary, urinary and gynecological diseases.
Ulcfree	Nizatidine 150 mg	Capsule	For duodenal and gastric ulcers
Zofatrone 8mg	Ondansetron 8 mg / 4 ml	Ampoules	Management of nausea & vomiting especially induced by cytotoxic chemotherapy & radiotherapy
FLATICON	Simethicone	Oral Strips	Relief of gas and bloating
Vonoprazan-Evapharma 10 mg	Vonoprazan (as fumarate) 10 mg	Film Coated Tablets	For rapid and sustained acid suppression in GERD, and H. pylori eradication regimens.
Vonoprazan-Evapharma 20 mg	Vonoprazan (as fumarate) 20 mg	Film Coated Tablets	For rapid and sustained acid suppression in GERD, and H. pylori eradication regimens.

Nephrology

ALFACIDOCAL 0.250 mcg	ALFACALCIDOL 0.250 mcg	Soft Gelatin Capsules	Management of calcium metabolism disturbance in cases of renal insufficiency
ALFACIDOCAL 0.250 mcg	ALFACIDOCAL 0.500 mcg	Soft Gelatin Capsules	Management of calcium metabolism disturbance in cases of renal insufficiency

Trade Name	Generic Name	Dosage Form	Uses
Hepatology & Virology			
Avipiravir	Favipiravir 200 mg	Tablet	Treatment of severe influenza, respiratory viruses, and mild-to-moderate COVID-19 patients.
Cloviralex 600 mg	Efavirenz 600 mg	Tablet	Treatment of HIV
Copaxid	Nirmatrevir 150mg - Ritonavir 100mg	Tablet	Support COVID-19 patients during the Influenza season.
Cloxicitabine	Emtricitabine 200 mg + Tenofovir Disoprexil 245 mg	Film-coated Tablet	Treatment of Human Immunodeficiency Virus (HIV) infection
Daclavirdin 60 mg	Daclatasvir 60 mg	Tablet	Treatment of HCV
Fodavir	Adefovir dipivoxil 10 mg	Tablet	Treatment of HBV
Hepaguard	Silymarin 70 mg+Acetylcysteine 100 mg	Tablet	Liver support
Lamidine 100 mg	Lamivudine 100 mg	Tablet	For treatment of HBV
Lamidine 150 mg	Lamivudine 150 mg	Tablet	Anti-HIV
Molnupiravir 200 mg	Molnupiravir 200 mg	Capsules	Antiviral
Molnupiravir 800 mg	Molnupiravir 800 mg	Capsules	Antiviral
Nucleobuvir 400 mg	Sofosbuvir 400 mg	Tablet	Treatment of HCV
Nucleobuvir Velpa	Sofosbuvir 400 mg+Velpatasvir 100 mg	Tablet	Treatment of chronic hepatitis C virus (HCV) infection in adults
Remdesivir	Remdesivir 100mg / 20ml	Vial	Treatment of COVID-19
Tamilavir	Oseltamivir 75mg	Tablet	Antiviral for the treatment of avian flu
Tecavir 0.5 mg	Entecavir 0.5 mg	Tablet	Treatment of HBV
Tecavir 1 mg	Entecavir 1 mg	Tablet	Treatment of HBV
Tecavir 0.5 mg / ml	Entecavir 0.05 mg / ml	Oral Solution	Treatment of HBV
Tenaviron 300 mg	Tenofovir Disoproxil Fumarate 300 mg	Tablet	Anti HIV and Hepatitis B
Tegvirin 50mg	Dolutegravir 50 mg	Tablet	Treatment of Human Immunodeficiency Virus-1 (HIV-1) infection
Valysernex 500 mg	Valacyclovir 500 mg	Caplet	Antiviral
Valysernex 1000 mg	Valacyclovir 1000 mg	Caplet	Antiviral

Trade Name	Generic Name	Dosage Form	Uses
Respiratory (Inhalers & Nebulizers)			
			
Asthmarelief 2.5 mg / 2.5 ml	Salbutamol sulfate 2.5 mg / 2.5 ml	Nebuliser Solution for Inhalation	Fast bronchodilator for Asthma and COPD
Asthmarelief 5 mg / 2.5 ml	Salbutamol sulfate 5 mg / 2.5 ml	Nebuliser Solution for Inhalation	Fast bronchodilator for Asthma and COPD
Deslorat 5 mg	Desloratadine 5 mg	Tablet	Allergic rhinitis and Urticaria
Deslorat 2.5 mg / 5 ml	Desloratadine 2.5 mg / 5 ml	Syrup	Allergic rhinitis and Urticaria
Flix	Fluticasone Propionate	Nasal Spray	For treatment of Allergic Rhinitis
Indactoven 110/50 Mcg	Indacaterol Maleate 110 Mcg (Eq. To Indacaterol 85 Mcg) + Glycopyrronium Bromide 50 Mcg (Eq. To Glycopyrronium 43 Mcg)	Dry Powder inhaler	COPD
Inhalex	Tiotropium bromide 18 mcg	Dry Powder inhaler	Treatment of chronic obstructive pulmonary disease (COPD)
Pulmocare	Guaiphenesin 50 mg+Dextromethorphan HBr 5 mg+Pseudoephedrine HCl 15 mg+Chlorpheniramine maleate 1 mg/ 5 ml	Syrup	Treatment of cough
Salmecort 100/50 mcg	Fluticasone propionate 100 mcg +salmeterol (as Xinafoate)50 mcg	Capsule for Inhalation	Management of asthma and chronic obstructive pulmonary disease (COPD)
Salmecort 250/50 mcg	Fluticasone propionate 250 mcg +salmeterol (as Xinafoate)50 mcg	Capsule for Inhalation	Management of asthma and chronic obstructive pulmonary disease (COPD)
Salmecort 500/50 mcg	Fluticasone propionate 500 mcg +salmeterol (as Xinafoate)50 mcg	Capsule for Inhalation	Management of asthma and chronic obstructive pulmonary disease (COPD)
Sudophine	Pseudoephedrine HCl 10 mg/ 5 ml	Syrup	Decongestant
Lungocort 0.5mg/2ml	Budesonide 0.5mg/2ml	Nebulizer suspension for inhalation	Asthma
Lungocort 1mg/2ml	Budesonide 1mg/2ml	Nebulizer suspension for inhalation	Asthma
Lungotropium 250 mcg/ml (Unit dose vial of 1 ml)	Ipratropium Bromide 250 Mcg /1 ml	Nebulizer solution	Asthma
Lungotropium 500 mcg/ml (Unit dose vial of 2 ml)	Ipratropium Bromide 500 Mcg /2 ml	Nebulizer solution	Asthma
LUNGOCORT	BUDESONIDE (0.25mg/2ml, 0.5mg/2ml, 1mg/2ml)	Inhalation Suspension	Reducing Airway Inflammation as a Maintenance Treatment for Bronchial Asthma

Trade Name	Generic Name	Dosage Form	Uses
Ophthalmology			
			
Alcaftapro	Alcaftadine 2.5 mg / ml	Eye Drops	For treatment of allergic conjunctivitis
Artofenac 0.09%	Bromfenac (As Sodium Sesqihydrate) 0.07% / 3 ml	Eye Drops	Anti-inflammatory
Brimodrops	Brimonidine 2 mg+Timolol 5 mg/ml	Eye Drops	Reduction of intraocular pressure in patients with open angle glaucoma or ocular hypertension
Brinsopt plus	Brimonidine Tartrate 0.2 % + Brinzolamide 1 %	Eye Drops	Reduction of elevated intraocular pressure (IOP) in patients with open-angle glaucoma or ocular hypertension
Cornefresh	Bepotastine besilate 15 mg / ml	Eye Drops	Treatment of allergic conjunctivitis
Cortithalm 5 ml and 10 ml	Ofloxacin Dexamethasone sodium phosphate	Eye Drops	Anti-inflammatory and antimicrobial
Dexathalm 0.3 ml Single Dose	Dexamethasone (as dexamethasone disodium phosphate) + Netilmicin (netilmicin sulphate)	Eye Drops	Anti-inflammatory and antimicrobial
Dexathalm multidose 5 ml	Dexamethasone (as dexamethasone disodium phosphate) + Netilmicin (netilmicin sulphate)	Eye Drops	Anti-inflammatory and antimicrobial
Lacricarmin 5 mg	Carmellose sodium 5 mg	Multi-dose Eye Drops	Artificial tears and ocular lubricant
Lacricarmin 2 mg / 0.4 ml	carmellose sodium 0.5%	Single-dose Eye Drops	Artificial tears and ocular lubricant
Lacricarmin 4 mg / 0.4 ml	Carmellose sodium 1%	Single-dose Eye Drops	Artificial tears and ocular lubricant
Moxiflox	Moxifloxacin 5 mg / ml	Eye Drops	For treatment of bacterial conjunctivitis
Mydrithalm 0.5% 20 unit	Tropicamide 0.5%	Eye Drops	Dilate the pupil and help with examination of the eye
Mydrithalm 1% 20 unit	Tropicamide 1%	Eye Drops	Dilate the pupil and help with examination of the eye
Tekliva	Travoprost 40 ug / ml	Eye Drops	For reduction of intraocular pressure in patients with open angle glaucoma or ocular hypertension
Tekliva Plus	Travoprost 40 mg+Timolol 5 mg/ml	Eye Drops	For reduction of intraocular pressure in patients with open angle glaucoma or ocular hypertension
Optest	Epinastine hydrochloride 0.5 mg / ml	Eye Drops	Treatment of allergic conjunctivitis
Optilubric	Hypromellose 1.6 mg / 0.5 ml	Eye Drops	Treatment of dry eye
Pixivance 0.6%	Besifloxacin Hcl 0.6 %	Ophthalmic Suspension	For treatment of bacterial conjunctivitis

Trade Name	Generic Name	Dosage Form	Uses
Oncology & Hematology			
			
Evralicare	Everolimus 5mg	Tablets	HR+ advanced breast cancer Metastatic neuroendocrine tumors Renal Cell Carcinoma (RCC)
Zoledonic acid	Zoledronic acid 4mg / 5ml	Vial	Treatment of adult patients with tumour-induced hypercalcaemia
Lenalidomide 5 mg	Lenalidomide 5 mg	Capsules	Multiple myeloma, Myelodysplastic syndromes, Mantle cell lymphoma, Follicular lymphoma
Lenalidomide 10 mg	Lenalidomide 10 mg	Capsules	Multiple myeloma, Myelodysplastic syndromes, Mantle cell lymphoma, Follicular lymphoma
Lenalidomide 25 mg	Lenalidomide 25 mg	Capsules	Multiple myeloma, Myelodysplastic syndromes, Mantle cell lymphoma, Follicular lymphoma
Mylotinib 100 mg	Imatinib (As Mesylate) 100 mg	Film Coated Tablet	Treatment of Chronic Myeloid Leukemia
Mylotinib 400 mg	Imatinib (As Mesylate) 400 mg	Film Coated Tablet	Treatment of Chronic Myeloid Leukemia
SORAFENIB -EVA Pharma	SORAFENIB	Film Coated Tablet	First line Advanced Unresectable Liver Cancer

Trade Name	Generic Name	Dosage Form	Uses
------------	--------------	-------------	------

Limitless Plus



Analgesics

Coldex-2	Paracetamol 500 mg (white tablet) Pseudoephedrine 30 mg (white tablet) Caffeine 30 mg (white tablet) + Paracetamol 500 mg (pink tablet) Chlorpheniramine maleate 2 mg (pink tablet)	Tablet	For common Cold
Flumol	Paracetamol 120 mg Pseudoephedrine HCL 15 mg Chlorpheniramine Maleate 1mg/ 5ml	Syrup	For common Cold
Menstradol	Paracetamol 500 mg Pamabrom 25 mg Pyrilamine 15 mg	Tablet	Analgesic for menstrual cycle pain
Sinlerg	Ibuprofen 650 mg Pseudoephedrine HCl 30 mg Chlorpheniramine 2 mg	Tablet	For Common cold
Stopadol	Paracetamol 500 mg	Capsule	Analgesic and antipyretic
Stopadol Extra	Paracetamol 500 mg Caffeine 65 mg	Tablet	Analgesic and anti-pyretic
Stopadol Night	Paracetamol 500 mg, Diphenhydramine 25mg	Tablet	Analgesic and anti-pyretic
Stopadol Cold Max	Paracetamol 650 mg + Dextromethorphan Hydrobromide 20 mg + Phenylephrine Hydrochloride 10 mg + Chlorpheniramine Maleate 4 mg	Film Coated Tablets	Analgesic and anti-pyretic
Stopadol cold and flu	Paracetamol 500 mg Guaifenesin 100 mg Phenylephrine 6.1 mg	Hard gelatin capsules	Treatment of cold and flu symptoms associated with chest cough
Stopadol 650 mg Extended Release	650 mg bilayer tablets	bilayer tablets	Osteoarthritis and Joints Pain
Stopadol Forte	Paracetamol 1000 mg	Sachet	Analgesic and anti-pyretic
Stopain	Paracetamol 300 mg Propyphenazone 150 mg Caffeine 50 mg	Tablet	Analgesic and anti-pyretic

STOPADOL MIGRAINE	Paracetamol + Caffeine + Ergotamine + Metoclopramide	Film Coated Tablets	Migraine attacks
STOPADOL WOMAN	Paracetamol + Pamabrom + Pyrilamine	Film Coated Tablets	Premenstrual pain (PMS)
Stopadol cold max	*Paracetamol 650 mg *Dextromethorphan Hydrobromide 20 mg *Phenylephrine Hydrochloride 10 mg *Chlorpheniramine Maleate 4 mg	Film Coated Tablets	Cold & Flu

Andrology & Urology

Diamonrecta 5 mg	Tadalafil 5 mg	Tablet	For daily dose in ED and 1st line therapy for BPH
Diamonrecta 20 mg	Tadalafil 20 mg	Tablet	For Erectile dysfunction
Diamonrecta 20 mg	Tadalafil 20 mg	Oral dispersable film	For Erectile dysfunction
Firamazin	Tamsulosin 0.4 mg	Capsule	Benign Prostatic Hyperplasia (BPH)
Flopalex 4 mg	Silodosin 4 mg	Capsule	Benign Prostatic Hyperplasia (BPH)
Flopalex 8 mg	Silodosin 8 mg	Capsule	Benign Prostatic Hyperplasia (BPH)
Powerecta 20 mg	Vardenafil 20 mg	Tablet	For Erectile dysfunction
Powerecta 10 mg	Vardenafil 10 mg	Oral Dispersible Tablet	For Erectile dysfunction
Prostetrol	Alfuzosin hydrochloride 10 mg	Tablet	Benign Prostatic Hyperplasia (BPH)
Septobar	Halfabar extract 0.02 gm / 100 gm Hexamine 0.2 gm	Effervescent Granules	Urinary tract infections
Solitract 5 mg	Solifenacin succinate 5 mg	Tablet	For urinary incontinence
Solitract 10 mg	Solifenacin succinate 10 mg	Tablet	For urinary incontinence
Tardanza	Dapoxetine 60 mg	Tablet	For treatment of premature ejaculation
Trospamexin	Trospium chloride 20 mg	Tablet	For urinary incontinence
Virecta 50 mg	Sildenafil 50 mg	Tablet	For Erectile dysfunction
Virecta 100 mg	Sildenafil 100 mg	Tablet	For Erectile dysfunction
Anselafil 10 mg /1 ml	Sildenafil (as Citrate) 10 mg/1ml	Suspension 120ml	For the treatment of erectile dysfunction
AVANJOY 100 mg	Avanafil 100 mg	Tablet	For the treatment of erectile dysfunction
AVANJOY 50 mg	Avanafil 50 mg	Tablet	For the treatment of erectile dysfunction
SOLITRACT Plus	Solifenacin succinate 6 Mg / Tamsulosin 0.4 Mg	Tablet	BPH

Bone Care

Biofreeze	Menthol 3.5% USP	Gel	Analgesic
Osavidin 100,000 IU	Cholecalciferol 100,000 IU	Intramuscular Injection	Used to treat vitamin D Deficiency
Osavidin 200,000 IU	Cholecalciferol 200,000 IU	Intramuscular Injection	Used to treat vitamin D Deficiency
Osavidin 300,000 IU	Cholecalciferol 300,000 IU	Intramuscular Injection	Used to treat vitamin D Deficiency
Ossofortin 10,000 U	Ergocalciferol (Vitamin D2) 10,000 U	Tablet	For treatment of Vitamin D deficiency, hypoparathyroidism, rickets and hypophosphatemia
Ossofortin 50,000 U	Ergocalciferol (Vitamin D2) 50,000 U	Tablet	For treatment of Vitamin D deficiency, hypoparathyroidism, rickets and hypophosphatemia

Dermatologicals

Acnetrox	Nadifloxacin	Cream	Topical treatment of mild or moderate inflammatory forms of acne vulgaris
Acnidu	Benzoyl peroxide 5% Erythromycin 3%	Gel	For treatment of Acne
Apthtab	Amlexanox	Buccal Bioadhesive Tablet	Apthous ulcers
Curazole	Ketoconazole 2%	Cream	Topical antifungal
Curazole-H	Ketoconazole 2% Chlorhexidine acetate 0.5%	Shampoo	Anti-dandruff
Descar	Dimethicone Dimethicone Crosspolymer Trimethylsiloxysilicate	Gel	For effective management of hypertrophic and keloid scars
Fusiderm (Ointment)	Fusidic acid 2%	Ointment	Topical antibiotic
Fusiderm (Cream)	Fusidic acid 2%	Cream	Topical antibiotic
Fusiderm (Gel)	Fusidic acid 2%	Gel	Topical antibiotic
Hairgrow	Panthenol (D) 5 gm / 100 ml Quinine HCl 0.5 gm / 100 ml Pilocarpine nitrate 0.25 gm / 100 ml	Lotion	For hair growth disorders
Heel forte	Salicylic acid 12% Urea 8%"	Ointment	For the removal of callus
Locoprex (Ointment)	Desonide 0.05%	Ointment	Anti-inflammatory
Locoprex (Cream)	Desonide 0.05%	Cream	Anti-inflammatory
Locoprex (Lotion)	Desonide 0.05%	Lotion	Anti-inflammatory
Micazole	Miconazole 2%	Oral Gel	For oral, esophageal and intestinal candidiasis
Moov Massage	Oleoresin capsicum 0.042 gm + Camphor 1.2 gm + Menthol 1.21 gm + Methyl salicylate 0.48 gm + oil of camphor 0.18 gm	Cream	Symptomatic relief of muscular and rheumatic aches & pains.
Mycoverax	Butenafine	Cream	Anti-fungal
Pantho EVA	Panthenol (D) 5%	Emulgel	For skin softening

Pantho EVA	Panthenol (D) 7.5%	Solution	For hair growth disorders
Rolafungin 5 %	Amorolfine 5 %	Bottle 5ml	For treatment of fungal infections of nails and skin such as ringworm, jock itch and athlete's foot, seborrheic dermatitis
Rosagel	Metronidazole 0.75%	Gel	For treatment of rosacea acne
Tinox (Cream)	Oxiconazole nitrate 1%	Cream	Topical antifungal
Tinox (Lotion)	Oxiconazole nitrate 1%	Lotion	Topical antifungal
Tinglopro	Lidocaine 25mg Prelocaine 25mg	Cream	Local Anaesthetic
Topinoid	Tazarotene 0.05 gm / 100 gm	Gel	For treatment of psoriasis and acne
Tritospot	Hydroquinone 3% Hydrocortisone acetate 1% Tretinoin 0.02% Euselx oily 4%	Cream	Skin bleaching
Velgarol	Calcipotriol 5 mg / 100 gm	Ointment	For treatment of psoriasis
MINOXIGROW	MINOXIDIL	TOPICAL FOAM 5% 150G	Androgenic Alopecia , Hair Fall
Nephrology			
Milganor	Cyanocobalamin 1 Mg + Thiamine Hydrochloride 100 Mg + Pyridoxine Hydrochloride 100 Mg	Ampoule	To support nerve function

Trade Name	Generic Name	Dosage Form	Uses
Neurocare			
Armowake 50 mg	Armodafinil 50 mg	Tablet	Treatment of excessive sleepiness caused by sleep apnea, narcolepsy, or shift work sleep disorder
Armowake 150 mg	Armodafinil 150 mg	Tablet	For Treatment of excessive sleepiness caused by sleep apnea, narcolepsy, or shift work sleep disorder
Weight Management			
Evaneotrim	Naltrexone hydrochloride 8 mg Bupropion hydrochloride 90 mg	Extended release film-coated tablets	Weight Control
Orly	Orlistat 120 mg	Capsule	For weight loss and maintenance
Orly	Orlistat 60 mg	Capsule	For weight loss and maintenance

Securing Your Health



info@evapharma.com